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Competences and Guarantees

DEKRA is a testing laboratory competent to carry out the tests described in this report.
In order to assure the traceability to other national and international laboratories, DEKRA has a calibration and

maintenance program for its measurement equipment.

DEKRA guarantees the reliability of the data presented in this report, which is the result of the measurements and
the tests performed to the item under test on the date and under the conditions stated in the report and it is based

on the knowledge and technical facilities available at DEKRA at the time of performance of the test.

DEKRA is liable to the client for the maintenance of the confidentiality of all information related to the item under

test and the results of the test.
The results presented in this Test Report apply only to the particular item under test established in this document.

IMPORTANT: No parts of this report may be reproduced or quoted out of context, in any form or by any means,

except in full, without the previous written permission of DEKRA.

General Conditions

1. The test results relate only to the samples tested.

2. The testresults shown in the test report are traceable to the national/international standard through the
calibration report of the equipment and evaluated measurement uncertainty herein.
This report must not be used to claim product endorsement by TAF or any agency of the government.

4. The test report shall not be reproduced without the written approval of DEKRA Testing and Certification Co.,
Ltd.

5. Measurement uncertainties evaluated for each testing system and associated connections are given here to
provide the system information for reference. Compliance determinations do not take into account

measurement uncertainties for each testing system, but are based on the results of the compliance

measurement.
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Summary of Test Result

gg eret Test Items ® ARSeSS/L;I;\IL) Remark
3 AC Power Line Conducted Emission PASS -
4 Emission Bandwidth PASS -
5 Maximum Conducted Output Power PASS -
6 Maximum Power Spectral Density PASS -
7 Transmitter Radiated Spurious Emission PASS -

Comments and Explanations

The declared of product specification for EUT presented in the report are provided by the manufacturer, and the
manufacturer takes all the responsibilities for the accuracy of product specification.

Comments and Remarks

The product specification and testing instructions for the EUT declared in the report are provided by the

manufacturer who will take all responsibilities for the accuracy.
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1.
1.1.

General Information

EUT Description

Frequency Range

5850 ~ 5895 MHz

Operating Frequency /
Channel Number

IEEE 802.11a

IEEE 802.11n/ac/ax/be (20 MHz)

5845 ~ 5885 MHz / 3 Channels

IEEE 802.11n/ac/ax/be (40 MHz)

5835 ~ 5875 MHz / 2 Channels

IEEE 802.11ac/ax/be (80 MHz)

5855 MHz / 1 Channel

IEEE 802.11ac/ax/be (160 MHz)

5815 MHz / 1 Channel

Type of Modulation

IEEE 802.11a/n

OFDM-BPSK, QPSK, 16QAM, 64QAM

IEEE 802.11ac

OFDM-BPSK, QPSK, 16QAM, 64QAM,
256QAM

IEEE 802.11ax

OFDMA-BPSK, QPSK, 16QAM, 64QAM,
256QAM, 1024QAM

IEEE 802.11be

OFDMA-BPSK, QPSK, 16QAM, 64QAM,
256QAM, 1024QAM, 4096QAM

Accessories Information

Equipment
No. auip Brand Name Model No. Remark
Name

1 Cradle msi GUBESG65 Cradle | With cable: Shielded, 0.9m
Antenna Information
Ant. Brand Name Model No. Type Antenna Gain (dBi) Directional Gain (dBi)

1 WHA YU C059-510503-A PCB 2.61

5.50
2 WHA YU C059-510504-A PCB 2.36

Directional Gain = 10log [(10%Y20 + 106220 +

eeo + 108N20)2 | Nan]

For IEEE 802.11a/n/ac/ax/be Mode: (2TX, 2RX)

Both Ant. 1 and Ant. 2 can be used as transmitting/receiving antennas, and they can transmit/receive signal

simultaneously.

TEL : +886-3-582-8001
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1.2. EUT Information

EUT Power Type From Host system
Beamforming Function ] | with beamforming X | without beamforming
Resource Unit of
Full RU Partial RU

802.11ax/be b | Fu L] Partia
Product T [ ]| Outdoor AP 1 | Indoor AP
roduc e

yP []| Fixed P2P AP X | Client

1.3. Applicable Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the following

standards:

i 47 CFR FCC Part 15

+  ANSI C63.10-2013

¢  KDB 789033 D02 v02r01

The following reference test guidance is not within the scope of accreditation of TAF.

i KDB 662911 D01 v02r01
. KDB 412172 D01 v01r01
. KDB 414788 D01 v01r01

TEL : +886-3-582-8001
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1.4.

Testing Location Information

Testing Location Information

Test Laboratory : DEKRA Testing and Certification Co., Ltd.

1 ADD: No0.372-2, Sec. 4, Zhongxing Rd., Zhudong Township, Hsinchu County 31061,
Taiwan, R.O.C.
(TAF: 3024) | TEL: +886-3-582-8001 FAX: +886-3-582-8958

Test site Designation No. TW3024 with FCC.
Conformity Assessment Body Identifier (CABID) TW3024 with ISED.

2 ADD: No0.372, Sec. 4, Zhongxing Rd., Zhudong Township, Hsinchu County 31061, Taiwan,
R.O.C.
(TAF: 3024) | TEL: +886-3-582-8001 FAX: +886-3-582-8958

Test site Designation No. TW3024 with FCC.
Conformity Assessment Body Identifier (CABID) TW3024 with ISED.

Test site number for address 1 includes HC-SRO02. Test site number for address 2 includes HC-CB02,
HC-CB03, HC-CB04, HC-SR10 and HC-SR12.

Test Condition Test Site No. | Test Engineer Test Environment Test Date
(°C /%)
AC Conduction Emission HC-SR02 Gary Liao 19~21/60~61.5 2024/11/21~2024/11/22
RF Conducted Emission HC-SR12 Kevin Teng | 22.8~24.2/49.2~52.1 | 2024/10/01~2024/11/22
Ling Chen
Radiated Emission HC-CB04 Cyril Chen 22.7~24.9 /1 47.2~50.9 | 2024/10/08~2024/10/29
Brook Cheng

1.5. Measurement Uncertainty

Uncertainties have been calculated according to the DEKRA internal document with the emissions test results be

included in the report. The measurement uncertainties given below are based on a 95% confidence level (based

on a coverage factor (k=2).

Test Item Uncertainty
AC Power Line Conducted Emission +2.34dB
Emission Bandwidth +636.54 Hz
Maximum Conducted Output Power +1.16 dB
Maximum Power Spectral Density +2.47 dB

Transmitter Radiated Spurious Emission

+ 3.52 dB below 1 GHz
+ 3.56 dB above 1 GHz

TEL : +886-3-582-8001
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1.6. List of Test Equipment
HC-SR02
Instrument Manufacturer Model No. Serial No. Characteristics Cal. Date Next Cal. Date
Artificial Mains 9kHz-30MHz,

R&S ENV4200 848411/010 . 2023/12/15 2024/12/14
Network 4line/100A
EMI Test Receiver R&S ESR3 102608 9 kHz - 3.6 GHz 2024/09/11 2025/09/10
Two-Line V-Network | R&S ENV216 100096 9kHz-30MHz 2024/06/03 2025/06/02
Coaxial Cable(9 m) | Harbour RG-400 HC-SR02 9 kHz-2500 MHz 2024/08/15 2025/08/14

) . €3 210616 dekra

EMI Testing System | Audix Vo HC-SR02 N/A N/A N/A
HC-SR12
Instrument Manufacturer Model No. Serial No. Characteristics Cal. Date Next Cal. Date
High Speed Peak
Power Meter Dual Anritsu ML2496A 1947001 0.3-40 GHz 2024/01/09 2025/01/08
Input
Pulse Power Sensor | Anritsu MA2411B 1911082 0.3-40 GHz 2024/01/09 2025/01/08
Pulse Power Sensor | Anritsu MA2411B 1911083 0.3-40 GHz 2024/01/09 2025/01/08
Signal & Spectrum

R&S FSv40 101869 10Hz-40GHz 2024/06/20 2025/06/19
Analyzer
HC-CB04
Instrument Manufacturer Model No. Serial No. Characteristics Cal. Date Next Cal. Date
Signal and

R&S FSVA40 101435 10 Hz-40 GHz 2024/05/17 2025/05/16
Spectrum Analyzer
Trilog Broadband

Schwarzbeck VULB 9168 1209 30 MHz-2 GHz 2024/06/11 2025/06/10
Antenna
Double Ridged Horn

RF SPIN DRH18-E 211212A18EN | 1G-18GHz 2023/11/17 2024/11/16
Antenna
Horn Antenna Schwarzbeck BBHA 9170 203 18G-40GHz 2024/02/02 2025/02/01
Pre-Amplifier EMCI EMC01820I 980364 30M-8 GHz,20 dB 2024/06/04 2025/06/03
Pre-Amplifier EMEC EMO01G18GA 060835 1-18 GHz,50 dB 2024/07/16 2025/07/15
Pre-Amplifier SGH SGH184 20230411-2 18G-40 GHz,54 dB | 2024/04/23 2025/04/22
EMI Test Receiver R&S ESR7 102260 10 Hz-7 GHz 2023/11/27 2024/11/26
Magnetic Loop

Teseq HLA 6121 49611 0.01-30 MHz 2024/02/23 2025/02/22
Antenna

) 30 MHz-18 GHz,
Coaxial Cable Huber+Suhner SF104 HC-CB04 1m 2024/08/07 2025/08/06
. Huber+Suhner,R

Coaxial Cable osnol SF102_UP0264 HC-CB04-1 18-40 GHz, 3m 2024/08/13 2025/08/12
Radiated Software Audix e3V9 HC-CB04_1 N/A N/A N/A
Note: All equipment upon which need to calibrated are with calibration period of 1 year.
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2. Test Configuration of EUT

2.1. Test Condition

EUT Operational Condition

Testing Voltage

AC 120V/60Hz

2.2. Test Frequency Mode

Test Software

AX Series MP Toolkit

<2TX, NSS 1>
F
Modulation rt(aslllj_'ezr)\cy Power Setting

5845 12,5

802.11a 5865 12.0

5885 12.0

5845 125

802.11be (20 MHz) 5865 12.0

5885 12.0

5835 12,5

802.11be (40 MHz) - e
802.11be (80 MHz) 5855 12.0
802.11be (160 MHz) 5815 12.0

<2TX, NSS 2>
F
Modulation r?&l:_'ezr;cy Power Setting

5845 12.5

802.11be (20 MHz) 5865 12.0

5885 12.0

5835 12.5

802.11be (40 MHz) - "
802.11be (80 MHz) 5855 12.0
802.11be (160 MHz) 5815 12.0

TEL : +886-3-582-8001 Page Number 11 of 25
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2.3. Duty Cycle

<2TX, NSS 1>
Modulation On Time On+Off Time Duty Cycle Duty Factor 1/T Minimum
(ms) (ms) (%) (dB) VBW (kHz)
802.11a 0.087 0.292 29.79 5.259 11.494
802.11be (20 MHz) 0.334 0.540 61.85 2.086 2.994
802.11be (40 MHz) 0.334 0.540 61.85 2.086 2.994
802.11be (80 MHz) 0.332 0.540 61.48 2.113 3.012
802.11be (160 MHz) 0.332 0.540 61.48 2.11 3.012

Note: The duty factor will compensate for the total power and power spectral density.
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802.11a 802.11be (20 MHz)

802.11be (40 MHz) 802.11be (80 MHz)

802.11be (160 MHz)
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<2TX, NSS 2>
: On Time On+Off Time Duty Cycle Duty Factor 1/T Minimum
Modulation
(ms) (ms) (%) (dB) VBW (kHz)
802.11be (20 MHz) 0.348 0.556 62.59 2.035 2.874
802.11be (40 MHz) 0.348 0.556 62.59 2.035 2.874
802.11be (80 MHz) 0.348 0.556 62.59 2.035 2.874
802.11be (160 MHz) 0.348 0.556 62.59 2.03 2.874
Note: The duty factor will compensate for the total power and power spectral density.
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802.11be (20 MHz) 802.11be (40 MHz)

802.11be (80 MHz) 802.11be (160 MHz)
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2.4. The Worst Case Measurement Configuration

Tests Item AC Power Line Conducted Emission
Test Condition AC power line conducted measurement for line and neutral
Operating Mode Transmit

Tests Item Emission Bandwidth

Maximum Conducted Output Power
Maximum Power Spectral Density

Test Condition Conducted measurement at transmit chains
Tests Item Transmitter Radiated Spurious Emission
Test Condition Radiated measurement

If EUT consist of multiple antenna assembly (multiple antenna are used in EUT
regardless of spatial multiplexing MIMO configuration), the radiated test should be
performed with highest antenna gain of each antenna type.

Operating Mode < 1GHz | Transmit

Operating Mode > 1GHz | Transmit

The EUT was performed at X axis, Y axis and Z axis position for radiated spurious emission test.
The worst case was found at Z axis, so the measurement will follow this same test configuration.

Note:

1. Determining compliance shall be based on the results of the compliance measurement, not taking into
account measurement instrumentation uncertainty.

2. For radiated emission below 1 GHz and AC power line conducted emission have performed all modes of
operation were investigated and the worst-case emissions are reported.

3. The modulation and bandwidth are similar for 802.11n mode for HT20/HT40, 802.11ac mode for
VHT20/VHT40/VHT80/VHT160, 802.11ax mode for HEW20/HEW40/HEW80/HEW160 and 802.11be mode
for EHT20/EHT40/EHT80/EHT160, therefore investigated worst case to representative mode in test report.
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2.5. Tested System Details
No. Equipment Brand Name Model No. Serial No.
1 Notebook ASUS BX310U J5NOCV04S32319B
2.6. Configuration of tested System
Connection Diagram
L
(A)
EUT
Turn Table
Notebook
{1
Signal Cable Type Signal cable Description
A USB Cable Non-Shielded, 10m

TEL : +886-3-582-8001
FAX : +886-3-582-8958
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3. AC Power Line Conducted Emission

3.1 Test Setup

3.2. Test Limit

Frequency (MHz) QP (dBuV) AV (dBuV)
0.15-0.50 66 - 56 56 - 46
0.50-5.0 56 46

5.0-30 60 50

Remark: In the above table, the tighter limit applies at the band edges.

3.3. Test Procedure

The EUT was setup according to ANSI C63.10: 2013. The EUT was placed on a platform of nhominal size, 1 m by
1.5 m, raised 80 cm above the conducting ground plane. The vertical conducting plane was located 40 cm to the
rear of the EUT. All other surfaces of EUT were at least 80 cm from any other grounded conducting surface. The
EUT and simulators are connected to the main power through a line impedance stabilization network (LISN). The
LISN provides a 50 ohm /50uH coupling impedance for the measuring equipment. The peripheral devices are
also connected to the main power through a LISN. (Please refer to the block diagram of the test setup and

photographs.)

Each current-carrying conductor of the EUT power cord, except the ground (safety) conductor, was individually

connected through a LISN to the input power source.

The excess length of the power cord between the EUT and the LISN receptacle were folded back and forth at the
center of the lead to form a bundle not exceeding 40 cm in length.
Conducted emissions were investigated over the frequency range from 0.15 MHz to 30 MHz using a receiver

bandwidth of 9 kHz.

3.4. Test Result of AC Power Line Conducted Emission

Refer as Appendix A
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4. Emission Bandwidth

4.1. Test Setup

4.2. Test Limit

99% & 26dB Bandwidth : No Required
6dB Bandwidth = 500kHz (within the 5.725-5.85GHz and 5.85-5.896GHZz)

4.3. Test Procedure

99% & 26dB Bandwidth :

The EUT was tested according to U-NII test procedure of KDB 789033.
Set RBW 1% of the emission bandwidth, VBW equal to 3 times the RBW.
DTS Bandwidth :

Set RBW = 100kHz, VBW =3xRBW, Sweep time=Auto, Set Peak detector.

4.4, Test Result of Emission Bandwidth

Refer as Appendix B
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5. Maximum Conducted Output Power

5.1 Test Setup

For straddle channels:

For othes channels:
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5.2. Test Limit

For the band 5.850-5.895 GHz:

For an indoor access point, the maximum e.i.r.p. over the frequency band of operation must not exceed 36 dBm.
Indoor access points operating on a channel that spans the 5.725-5.850 GHz and 5.850-5.895 GHz bands must
not exceed an e.i.r.p. of 36 dBm.

For client devices, the maximum e.i.r.p. over the frequency band of operation must not exceed 30 dBm. Client
devices operating on a channel that spans the 5.725-5.850 GHz and 5.850-5.895 GHz bands must not exceed
an e.i.r.p. of 30 dBm.

For a subordinate device, the maximum e.i.r.p. over the frequency band of operation must not exceed 36 dBm.

5.3. Test Procedure

The EUT was setup to ANSI C63.10: 2013; tested according to U-NII test procedure of KDB 789033.

5.4. Test Result of Maximum Conducted Output Power

Refer as Appendix C
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6. Maximum Power Spectral Density

6.1. Test Setup

6.2. Test Limit

For an indoor access point operating in the 5.850-5.895 GHz band, the maximum power spectral density must
not exceed 20 dBm e.i.r.p. in any 1-megahertz band.

For client devices operating under the control of an indoor access point in the 5.850-5.895 GHz band,

the maximum power spectral density must not exceed 14 dBm e.i.r.p. in any 1-megahertz band.

For a subordinate device operating under the control of an indoor access point in the 5.850-5.895 GHz band,

the maximum power spectral density must not exceed 20 dBm e.i.r.p in any 1-megahertz band.

6.3. Test Procedure

The EUT was setup to ANSI C63.10: 2013; tested to U-NII test procedure of KDB 789033.

6.4. Test Result of Maximum Power Spectral Density

Refer as Appendix D
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7. Transmitter Radiated Spurious Emission
7.1. Test Setup

9 kHz ~ 30 MHz

30 MHz ~ 1 GHz

Above 1 GHz
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7.2. Test Limit

Frequency Field strength Field strength Measurement distance
(MH2) (uV/m) (dBuV/m) (m)
0.009 — 0.490 2400/F(kHz) 20 log (2400/F(kHz)) 300
0.490 — 1.705 24000/F(kHz) 20 log (24000/F(kHz)) 30
1.705 - 30 30 295 30
30-88 100 40 3
88 - 216 150 43.5 3
216 - 960 200 46 3
Above 960 500 54 3
Remarks:

1. Field strength (dBuV/m) = 20 log Field strength (uV/m)

2. In the Above Table, the tighter limit applies at the band edges.

2. Distance refers to the distance in meters between the measuring instrument antenna and the closed point of

any part of the device or system

Unwanted Emission out of the restricted bands Test Limit

Frequency EIRP Limit Equivalent Field Strength
(MHz) (dBm/MHz) (dBuV/im@3m)

(i) For an indoor access point or subordinate device, all emissions at or above
5.895 GHz shall not exceed an e.i.r.p. of 15 dBm/MHz and shall decrease
linearly to an e.i.r.p. of =7 dBm/MHz at or above 5.925 GHz.

(i) For a client device, all emissions at or above 5.895 GHz shall not exceed
an e.i.r.p. of =5 dBm/MHz and shall decrease linearly to an e.i.r.p. of —27

5850 — 5895 dBm/MHz at or above 5.925 GHz.

(i) For a client device or indoor access point or subordinate device, all
emissions below 5.725 GHz shall not exceed an e.i.r.p. of —27 dBm/MHz
at 5.65 GHz increasing linearly to 10 dBm/MHz at 5.7 GHz, and from 5.7
GHz increasing linearly to a level of 15.6 dBm/MHz at 5.72 GHz, and from
5.72 GHz increasing linearly to a level of 27 dBm/MHz at 5.725 GHz.

*I beyond 75 MHz or more above of the band edge.

*2 below the band edge increasing linearly to 10 dBm/MHz at 25 MHz above.

*3 below the band edge increasing linearly to a level of 15.6 dBm/MHz at 5 MHz above.

* from 5 MHz above or below the band edge increasing linearly to a level of 27 dBm/MHz at the band edge.

Remark:

The following formula is used to convert the equipment isotropic radiated power (eirp) to field strength:

E=

uV/m, where P is the eirp (Watts).
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7.3. Test Procedure

The EUT and its simulators are placed on a turn table which is 0.8 or 1.5 meter above ground. The turn table
can rotate 360 degrees to determine the position of the maximum emission level. The EUT was positioned
such that the distance from antenna to the EUT was 3 meters.

The antenna can move up and down between 1 meter and 4 meters to find out the maximum emission level.
Both horizontal and vertical polarization of the antenna are set on measurement. In order to find the
maximum emission, all of the interface cables must be manipulated according to ANSI C63.10: 2013 on
radiated measurement.

The additional latch filter below 1 GHz was used to measure the level of harmonics radiated emission during
field dtrength of harmonics measurement.

The bandwidth below 1 GHz setting on the field strength meter is 120 kHz, above 1 GHz are 1 MHz.

The frequency range from 9 kHz to 10th harmonics and included The frequency range from the lowest

oscillator frequency generated within the device up to the 10th harmonic was checked is checked.

7.4. Test Result of Transmitter Radiated Spurious Emission

Refer as Appendix E
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Appendix A. Test Result of AC Power Line Conducted Emission

Test Mode

Transmit

Phase

Line

Test Cond

ition

802.11be (80 MHz) / Ant. 1 + Ant. 2

B0

W
B & FF 2 & &
£ 0 0 0B 0o 0o ®

Lewel (dBuwW)

CLASS B_QP

CLASS B_

Y

=

w

3 . e
20
: -
15 0.5 | Frequeﬁcy (PIEIZ) A0 20 BUPEEK
No Frequency Emission Level Limit Margin Reading Level | Correct Factor | Detector
(MHz) (dBuV) (dBuV) (dB) (dBuV) (dB) Type
1 0.235 39.01 62.27 -23.26 29.34 9.67 QP
0.235 26.63 52.27 -25.64 16.96 9.67 AV
3 0.403 35.34 57.80 -22.45 25.67 9.67 QP
*4 0.403 25.78 47.80 -22.02 16.11 9.67 AV
5 0.907 27.03 56.00 -28.97 17.34 9.69 QP
6 0.907 22.00 46.00 -24.00 12.30 9.69 AV
7 2.261 23.01 56.00 -32.99 13.14 9.88 QP
8 2.261 17.91 46.00 -28.09 8.04 9.88 AV
9 12.919 28.45 60.00 -31.55 18.29 10.15 QP
10 12.919 23.75 50.00 -26.25 13.60 10.15 AV
11 19.441 27.21 60.00 -32.79 16.97 10.24 QP
12 19.441 21.78 50.00 -28.22 11.54 10.24 AV
Remark:

1. "*" means this data is the worst emission level.

2. Emission Level = Reading Level + Correct Factor (Correct Factor = LISN Insertion Loss + Cable Loss).

3. Margin = Emission Level - Limit.
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Test Mode Transmit Phase Neutral
Test Condition 802.11be (80 MHz) / Ant. 1 + Ant. 2
S0 Lewel (dBuwW)
D
S ] i ClLass B OPF
5S40 I CLASS B AN
<O 1
300 = 1 o T4
1 F 1| 1|2
200
] T T T
cI22|.15- 0.5 =2 10 20 SUF’eak
Freguaemncy (MHZ)
No Frequency Emission Level Limit Margin Reading Level | Correct Factor | Detector
(MHz) (dBuV) (dBuV) (dB) (dBuV) (dB) Type
*1 0.220 40.41 62.83 -22.41 30.74 9.67 QP
2 0.220 29.07 52.83 -23.76 19.40 9.67 AV
3 0.508 27.16 56.00 -28.84 17.48 9.67 QP
4 0.508 20.22 46.00 -25.78 10.54 9.67 AV
5 1.959 23.28 56.00 -32.72 13.42 9.86 QP
6 1.959 18.66 46.00 -27.34 8.80 9.86 AV
7 3.066 22.18 56.00 -33.82 12.28 9.90 QP
8 3.066 16.67 46.00 -29.33 6.77 9.90 AV
9 9.933 25.54 60.00 -34.46 15.45 10.09 QP
10 9.933 20.81 50.00 -29.19 10.72 10.09 AV
1" 19.200 26.41 60.00 -33.59 16.16 10.24 QP
12 19.200 20.98 50.00 -29.02 10.73 10.24 AV
Remark:

1. "*" means this data is the worst emission level.

2. Emission Level = Reading Level + Correct Factor (Correct Factor = LISN Insertion Loss + Cable Loss).

3. Margin = Emission Level - Limit.
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Appendix B. Test Result of Emission Bandwidth

99% Bandwidth DTS Bandwidth Limit
MH MH MH
Modulation Frequency (MHz) (MHz) (MHz)
(MHz) Ant. 1 Ant.2 | Ant 1 Ant. 2 K7 DTS
’ ' ’ ’ Bandwidth Bandwidth
5845
16.22 16.22 15.18 15.18 ; 0.50
(U-NII-3~4)
802.11a 5865 16.22 16.22 15.16 15.16 ] 0.50
5885 16.18 16.18 15.18 15.18 ; 0.50
99% Bandwidth DTS Bandwidth Limit
F MH MH MH
Modulation requency (MHz) (MHz) (MHz)
(MHz) Ant.1 | Ant.2 | Ant 1 Ant. 2 <K DTS
’ ’ ’ ’ Bandwidth Bandwidth
5845 18.70 18.74 16.60 17.28 ; 0.50
802.11be (U-NII-3~4)
(20 MHz) 5865 18.82 18.78 17.58 17.58 ; 0.50
5885 18.74 18.74 17.02 16.38 ; 0.50
99% Bandwidth DTS Bandwidth Limit
MH MH MH
Modulation Frequency (MHZz) (MHZz) (MHz)
(MHz) Ant. 1 Ant.2 | Ant 1 Ant. 2 <K DTS
’ ’ ’ ’ Bandwidth Bandwidth
5835
37.72 37.56 35.26 35.34 ; 0.50
84?02%“ (U-NII-3~4)
( 2) 5875 37.56 37.56 35.21 35.29 ; 0.50
99% Bandwidth DTS Bandwidth Limit
MH MH MH
Modulation Frequency (MHz) (MHz) (MHz)
(MHz) Ant. 1 Ant.2 | Ant 1 Ant. 2 SR DR
’ ’ ’ ’ Bandwidth Bandwidth
802.11be 5855
77.04 77.04 75.56 75.56 ; 0.50
(80 MHz) (U-NII-3~4)
99% Bandwidth DTS Bandwidth Limit
MH MH MH
Modulation AR IEE) (MHz) (MHz) (MHz)
(MHz) Ant. 1 Ant.2 | Ant 1 Ant. 2 K7 DTS
’ ’ ’ ’ Bandwidth Bandwidth
802.11be 5815
15536 | 154.40 | 155.48 | 154.53 ; 0.50
(160 MHz) (U-NII-3~4)
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For 99% Bandwidth:

802.11a/Ant.1/ 5845MHz / Ch169

802.11a /Ant.2/5845MHz / Ch169

Spectrum Spectrum L
Ref Level 30.00 dBm _ Offset 4.10 dB @ RBW 200 kHz Ref Level 30.00 dem  Offset 4.10 dB & RBW 200 khz
o att 40dB  SWT 28.4us ® VBW _1MHz Mode Auto FFT o Att 40dB  SWT  28.4ps ® VBW _1MHz _ Mode Auto FFT
[0 1Pk view (@ 17k View
M1[1] 3.53 dBm| M1[1] 3.81 dBm)
5.8462390 GHz 5.8462390 GHZ|
20d Occ Bw 16.223776224 MHZ| 20d Oce Bw 16.223776224 MHz
iod ML 1od ™I
o4 . P R UY P00 S T PR o B U "N WSO 0 S O AP
] ar W i ] o AL
-10d /, \ ELE / \
20d / \ -20di /
30d
,‘,/ \'\'V N i A
s0d 50 di
0d -50 i
CF 5.845 GHz 1001 pts Span 40.0 MHz CF 5.845 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result | Type | Ref | Trc | X-value | Y-value |__Function | Function Result |
M1 1 5.846239 GHz 3.53 dem ML 5.846230 GHz 3.81 dBm
T1 1 5.8368881 GHz 4,36 dBm oOcc Bw 16.223776224 MHz T1 1 5.8368881 GHz -3.98 dBm Occ Bw 16.223776224 MHz
T2 1 5.8531119 GHz -4.04 dBm T2 1 5.8531119 GHz -4.62 dBm
Y )
i 7 Il ~
Date: 5.0CT.2024 3:15:45

13:15:05

802.11a/Ant.1/5865MHz / Ch173

802.11a /Ant.2/5865MHz / Ch173

Spectrum Spectrum
Ref Level 30.00 dem  Offset 4.10 dB & RBW 200 khz Ref Level 30.00 dem  Offset 4.10 dB & RBW 200 khz
o Att 40dB  SWT  28.4ps ® VBW _1MHz _ Mode Auto FFT o Att 40de SWT  28.4ps @ VBW _1MHz Mode Auto FFT
(@ 17k View (@ 17k View
M1[1] 3.82 dBm| M1[1] .13 dBm
5.8637610 GHZ| 5.8637610 GHZ|
20d Oce Bw 16.223776224 MHz 20d Oce Bw 16.223776224 MHz
10d — 10d —
o 1 N A Al g o B TP T 0. N1 D N
4 \.\’j’\/VV Tt u unuv W e T mw =
ELE / ELE / \
-20di / -20di / \
30d
_,/ o, ol e Hourempm ]
50 di 50 di
-50 i -50 i
CF 5.865 GHz 1001 pts Span 40.0 MHz CF 5.865 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result | Type | Ref | Trc | X-value | Y-value |__Function | Function Result |
ML T 5.863761 GHz 3.82 dBm 5.863761 GHz 4.13 dBm
T1 1 5.8568881 GHz -3.33 dBm Occ Bw 16.223776224 MHz 5.8568881 GHz -3.41 dBm Occ Bw 16.223776224 MHz
T2 1 5.8731119 GHz -2.95 dBm 5.8731119 GHz -3.48 dBm
) )
)i asuring... 4 o 4
Date: 5 13:16:18

802.11a/Ant.1/ 5885MHz / Ch177

802.11a/Ant.2 / 5885MHz / Ch177

Spectrum Spectrum
Ref Level 30.00 dem  Offset 4.10 dB @ RBW 200 kHz Ref Level 30.00 dem  Offset 4.10 dB @ RBW 200 kHz
o att 40dB  SWT  28.4ps @ VBW 1 MHz _Mode Auto FET o att 40dB  SWT  28.4ps ® VBW _1MHz _ Mode Auto FFT
(@ 1Pk view (@ 1Pk view
M1[1] 2.10 dBm M1[1] 4.23 dBm
5.8862390 GHz 5.8862390 GHz
20d Oce Bw 16.183816184 MHz 20d Oce Bw 16.183816184 MHz
10d — 10d —
od - TN W . L2 od T, i EN P LS 4 (12
FEYaE (%2 ) \\{J W K
-10d / \ -10d / \
20d / \ 20d \
30d 30d
e st // ottty oot eafiaganted 1, ,m/ \\ .
sod sod
-60d -60d
CF 5.885 GHz. 1001 pts Span 40.0 MHz CF 5.885 GHz. 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result | Type | Ref | Trc | X-value | Y-value |__Function | Function Result |
M1 1 5.886239 GHz .10 dBm M1 1 5.886239 GHz 4.23 dBm
T1 1 5.8769281 GHz -4.47 dBm Occ Bw 16183816184 MHz T1 1 5.8768881 GHz -3.35 dBm Occ Bw 16183816184 MHz
T2 1 5.8931119 GHz -2.48 dBm T2 1 5.8930719 GHz -2.84 dBm
)

asuring...

[ | BEECREN ﬁ y

v y
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802.11be / 20MHz / Ant.1 / 5845MHz / Ch169

802.11be / 20MHz / Ant.2 / 5845MHz / Ch169

Spectrum L Spectrum
Ref Level 30.00 dBm  Offset 4.10 dB @ RBW 200 kHz Ref Level 30.00 dBm  Offset 4.10 dB @ RBW 200 kHz
o Att 40dB  SWT  28.4ps @ VBW _1MHz _Mode Auto FFT o Att 40cdB  SWT  28.4ps @ VBW 1MHz _Mode Auto FFT
[@ 1Pk View [@ 1Pk View
M1[1] 3.24 dBm| M1[1] 3.62 dBm|
5.8462390 GHz 5.8462390 GHz
20d Oce Bw 18.701298701 MHz 20d Oce Bw 18.741258741 MHz
10d T 10d T
v \
0 d T W IPEAEY s Nt T2 0 d 1L PV " T2
[ T [ \T
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20 d / \ 20 d / \
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a0 rhn_nntang \% A vl T e 1 A, A
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CF 5.845 GHz 1001 pts Span 40.0 MHz CF 5.845 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result | Type | Ref | Trc | X-value | Y-value |__Function | Function Result |
ML 1 5.846239 GHz 3.24 dem ML 5.846239 GHz 3.62 dém
T1 1 5.8356494 GHz -3.51 dém Oce Bw 18.701298701 MHz T1 1 5.8356094 GHz -2.61 dém Oce Bw 18.741258741 MHz
T2 1 5.8543506 GHz -3.49 dém T2 1 5.8543506 GHz -3.15 dém
) ) X
N asuring... i) 4 N 9 e 4
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802.11be / 20MHz / Ant.2 / 5865MHz / Ch173

Spectrum

Ref Level 30.00 dBm

=]

Offset 4.10 dB @ RBW 200 kHz

Spectrum

Ref Level 30.00 dBm

Offset 4.10 dB @ RBW 200 kHz

o Att 40dB  SWT  28.4ps ® VBW _1MHz _ Mode Auto FFT o Att 40dB  SWT  28.4ps ® VBW _1MHz _ Mode Auto FFT
(@ 17k View (@ 17k View
M1[1] 3.65 dBm| M1[1] 3.92 dBm|
5.8637610 GHZ| 5.8662390 GHZ|
20d Oce Bw 18.821178821 MHz 20d Oce Bw 18.781218781 MHz
10d T 10d —
o T1 . femnlon_o T2 o4 il bt | Tt o]y 12
- / W\;\ - } VW\
-20di / \ -20di / \
30l ,/ 30l
WJ\&MWVJJ
. FIRW. SRS o
50 di 50 di
-50 i -50 i
CF 5.865 GHz 1001 pts Span 40.0 MHz CF 5.865 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result | Type | Ref | Trc | X-value | Y-value |__Function | Function Result |
ML T 5.863761 GHz 3.65 dBm ML T 5.866230 GHz 3.92 dBm
T1 1 5.8555694 GHz -2.30 dém Occ Bw 18.821178821 MHz T1 1 5.8556094 GHz -2.14 dBm Occ Bw 18.781218781 MHz
T2 1 5.8743906 GHz -2.16 dBm T2 1 5.8743906 GHz -1.98 dBm

asuring...
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802.11be/ 20MHz / Ant.2 / 5885MHz / Ch177

Spectrum

Ref Level 30.00 dBm

)

Offset 4.10 dB @ RBW 200 kHz

Spectrum

Ref Level 30.00 dBm

Offset 4.10 dB @ RBW 200 kHz

o Att 40dB  SWT  28.4ps ® VBW _1MHz _ Mode Auto FFT o Att 40dB  SWT  28.4ps ® VBW _1MHz _ Mode Auto FFT
(@ 17k View (@ 17k View
MI[1] 3.94 dBm MI[1] F.11dBm
5.8862390 GHz 5.8862390 GHz
20d Oce Bw 18.741258741 MHz 20d Oce Bw 18.741258741 MHz
10d o 10d —
od T N sl T2 oa . o] Tl -
o oy F,Jw A A=
-10d // \ -10d [, \
20d / \ 20d / \
30d 30d
AN I AN /J/ o
Patahie rYenrng, [atrdeiedirtanen, M,
sod sod
0d 0d
CF 5.885 GHz 1001 pts Span 0.0 MHz CF 5.885 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result | Type | Ref | Trc | X-value | Y-value |__Function | Function Result |
ML 1 5886235 GHz 3.94 dem ML 1 5886235 GHz 411 dem
T 1 5.8756494 GHz -2.08 dém Occ Bw 18.741258741 MHz T 1 5.8756494 GHz -2.64 dém Occ Bw 18.741258741 MHz
T2 1 5.8943906 GHz -1.85 dém T2 1 5.8943906 GHz -1.82 dém
Y
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802.11be / 40MHz / Ant.1 / 5835MHz / Ch167

802.11be / 40MHz / Ant.2 / 5835MHz / Ch167

Spectrum L Spectrum L
Ref Level 30.00 dem  Offset 4.10 dB @ RBW 500 kHz Ref Level 30.00 dem  Offset 4.10 dB @ RBW 500 kHz
o att 40dB  SWT  18.9ps @ VBW 2 MHz _Mode Auto FET o att 40dB  SWT  18.9 s ® VBW 2 MHz__Mode Auto FFT
(@ 1Pk view (@ 1Pk view
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T1 1 5.8161389 GHz 0.24 dBm Occ Bw 37722277722 MHz T1 1 5.8161389 GHz 0.06 dBm Occ Bw 37.562437562 MHz
T2 1 5.8538611 GHz -1.12 dBm T2 1 5.8537013 GHz -2.14 dBm
) ) D 00
)i asuring... Q| 4 )i g..r n Ve Y

802.11be / 40MHz / Ant.1 / 5875MHz / Ch175

802.11be / 40MHz / Ant.2 / 5875MHz / Ch175

Spectrum L Spectrum
Ref Level 30.00 dem  Offset 4.10 dB & RBW 500 kHz Ref Level 30.00 dem  Offset 4.10 dB & RBW 500 kHz
o Att 40dB  SWT  18.9ps @ VBW 2 MHz _Mode Auto FET o att 40dB  SWT  18.9ps @ VBW 2 MHz _Mode Auto FET
(@ 17k View (@ 17k View
M1[1] 6.13 dBm) M1[1] 5.02 dBm|
5.8804350 GHZ| 5.8804350 GHZ|
20d Oce Bw 37.562437562 MHz 20d Oce Bw 37.562437562 MHz
10d S 10d S
T2 >
o d Ty s A od LENND R LN
ELE [{ \ 10 Ir \\
-20di / \ -20di / \
SNy LISy RIVYSRAPY LA A,
40 di 40 di
50 di 50 di
-50 i -50 i
CF 5.875 GHz 1001 pts Span 80.0 MHz CF 5.875 GHz 1001 pts Span 80.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result | Type | Ref | Trc | X-value | Y-value |__Function | Function Result |
ML T 5.880435 GHz 6.13 dBm ML T 5.880435 GHz 5.92 dBm
T1 1 5.8562188 GHz -0.86 dBm Occ Bw 37.562437562 MHz T1 1 5.8562188 GHz -1.26 dBm Occ Bw 37.562437562 MHz
T2 1 5.8937812 GHz 0.87 dBm T2 1 5.8937812 GHz 0.00 dBm
) ) X
N asuring... i) 4 N 9 e 4
Date

802.11be / 80MHz / Ant.1 / 5855MHz / Ch171

802.11be / 80MHz / Ant.2 / 5855MHz / Ch171

Spectrum L Spectrum
Ref Level 30.00 dem  Offset .10 d& @ RBW 1 MHz Ref Level 30.00 dem  Offset .10 d& @ RBW 1 MHz
o att 40dB  SWT  22.9ps @ VBW 3 MHz _Mode Auto FFT o att 40dB  SWT  22.9ps @ VBW 3 MHz _Mode Auto FFT
(@ 1Pk view (@ 1Pk view
M1[1] 2.03 dBm M1[1] 2.70 dBm
5.858840 GHz 5.857880 GHz
20d Oce Bw 77.042957043 MHz 20d Oce Bw 77.042957043 MHz
1od T 1od T
T2 T2
- 4, ROV B PLN R - i
_10d }f \ _10d [{ \
20d i \ 20d } \
304 ez
[ vy Pyl SV e Toonnd
-40d -40d
sod sod
-60d -60d
CF 5.855 GHz. 1001 pts Span 160.0 MHz CF 5.855 GHz. 1001 pts Span 160.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result | Type | Ref | Trc | X-value | Y-value |__Function | Function Result |
M1 1 5.85884 GHz 4.03 dBm T 1 5.85788 GHz 4.70 dBm
T1 1 5.816479 GHz -1.21 dBm Occ Bw 77.042957043 MHz T1 1 5.816638 GHz -0.40 dBm Occ Bw 77.042957043 MHz
T2 1 5.893521 GHz -0.23 dBm T2 1 5.893681 GHz 0.18 dBm
N ] asuring... (! 4 )i ] 9.
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Report No.: 2470803R

Spectrum :%: Spectrum :%:
Ref Level 30.00 dem  Offset 4.10 dB @ RBW 2 MHz Ref Level 30.00 dem  Offset 4.10 dB @ RBW 2 MHz
o Att 40dB_ SWT  33.4ps @ VBW 10 MHz__Mode Auto FET o att 40dB_ SWT  33.4ps @ VBW 10 MHz__Mode Auto FET
(@ 17k View (@ 17k View
M1[1] +.80 dBm) M1[1] 5.68 dBm|
5.787830 GHz| 5.823630 GHz|
20d Oce Bw 155.364635365 MHz 20d Oce Bw 154.405594406 MHz
10d s 10d
T1 -
o 0 O PO B, TN T DY PP W o LER NN TN N SO W
([ww i T \1}"\4\ f v oy \,W“\
ELE K \ ELE ’ (
-20di -20di L
a0 vJ LJ o anrdl / e d | on ol A
(i V7T R v o R s L AT it g) LAt
40 di 40 di
50 di 50 di
-50 i -50 i
CF 5.815 GHz 1001 pts Span 320.0 MHz CF 5.815 GHz 1001 pts Span 320.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result | Type | Ref | Trc | X-value | Y-value |__Function | Function Result |
ML 1 5.78783 GHz 4.89 dBm ML 1 5.82363 GHz 5.68 dBm
T1 1 5.737957 GHz 0.90 dBm Occ Bw 155.364635365 MHz T1 1 5.737637 GHz -0.43 dBm Occ Bw 154,405594406 MHz
T2 1 5.893322 GHz -1.07 dBm T2 1 5.802043 GHz -1.74 dBm
I Measuring... @UANRRAND WG 4 I Measuring... @UANRRAND WG Y
Date OCT.2024 Date: 5.0CT.2024 13:38:56
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Report No.: 2470803R

For DTS Bandwidth:

802.11a/Ant.1/ 5845MHz / Ch169

802.11a/Ant.2 / 5845MHz / Ch169

Spectrum L

Ref Level 30.00 dBm  Offset 4.10 dB @ RBW 100 kHz

Spectrum L

Ref Level 30.00 dBm  Offset 4.10 dB @ RBW 100 kHz

o Att 40dB  SWT  56.9 us @ VBW 300 kHz__Mode Auto FFT o Att 40dB  SWT  56.9 us @ VBW 300 kHz__Mode Auto FFT
(@ 17k View (@ 17k View
Da[1] ~2.41dB) Da[1] ~1.26 dB)
15.1850 MHz 15.1850 MHz
20d M1[1] 2.31 dBm 20d M1[1] 2.51 dBm
5.8474780 GHZ| 5.8462390 GHZ|
10d 10d
M1 | M1 |
od D1 2.310 dBm — —T W — | od D1 2.510 dém — —T T
P S—— 'rv\rwkwn\ ot ot q’“"(ﬁb\ﬁﬁ}l P p— flr\w””“ ol nn.Vl I
ELE ELE

]

A M\[ﬂ’I\AMJL ml‘ val"\b\ﬁi\

|
/ §

. / N

y ! N,

= o Sy wrvn TR T
-50 d -50 d
-60 dl -60 dl
CF 5.845 GHz 1001 pts Span 40.0 MHz CF 5.845 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result | Type | Ref | Trc | X-value | Y-value |__Function | Function Result |
M1 1 5.847478 GHz 2.31 dém M1 1 5.846239 GHz 2.51 dém
M2 1 5.837408 GHz -4.23 dém M2 1 5.837408 GHz -4.41 dém
15.185 MHz -2.41 db D3 M2 1 15.185 MHz -1.26 dB
) asuring... Q| 4 )i ) g o Y
14:04:16

802.11a/Ant.1/ 5865MHz / Ch173

802.11a/Ant.2 / 5865MHz / Ch173

Spectrum L

Ref Level 30.00 dBm  Offset 4.10 dB @ RBW 100 kHz

Spectrum L

Ref Level 30.00 dBm  Offset 4.10 dB @ RBW 100 kHz

o att 40dB  SWT  56.9 ps @ VBW 300 kHz _Mode Auto FFT o Att 40dB  SWT  56.9 us @ VBW 300 kHz__Mode Auto FFT
(@ 1Pk view (@ 1Pk view
D3[1] 0.16 dB) D3[1] 1.96 ap|
15.1650 MHZ] 15.1650 MHZ]
20d M1[1] 2.74 dBm 20d M1[1] 2.96 dBm
5.8637610 GHz 5.8637610 GHz
10d = 10d
T D1 2.960 dBm
od W 1 o e B 0d o oottt
50 den— g Tt L g v D2 -3.040 ne.m—wm\;m? > T
-10d -10d

) \

. / \

/ \

< N, A

R T Ra B¢l R A T vk
-50 d -50 d
-60 dl -60 dl
CF 5.865 GHz 1001 pts Span 40.0 MHz CF 5.865 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result | Type | Ref | Trc | X-value | Y-value |__Function | Function Result |
M1 1 5.863761 GHz 2.74 dém M1 1 5.863761 GHz 2.96 dBm
M2 1 5.857408 GHz -5.14 dBém M2 1 5.857408 GHz -5.52 dém
D3 M2 1 15.165 MHz 0.16 dB D3 M2 1 15.165 MHz 1.96 dB
)i ) asuring... Q| 4 )i ) g o Y

802.11a/Ant.1/ 5885MHz / Ch177

802.11a/Ant.2 / 5885MHz / Ch177

Spectrum Spectrum
Ref Level 30.00 dBm  Offset 4.10 dB @ RBW 100 kHz Ref Level 30.00 dBm  Offset 4.10 dB @ RBW 100 kHz
o Att 40dB  SWT  56.9 ps @ VBW 300 kHz _Mode Auto FFT o Att 40dB  SWT  56.9 ps @ VBW 300 kHz _Mode Auto FFT
[@ 1Pk View [@ 1Pk View
D3[1] 0.78 dp)| D3[1] 1.32 dB|
15.1850 MHz| 15.1850 MHz|
20d M1[1] 2.86 dBm 20d M1[1] 3.23 dBm
5.8837610 GHz 5.8862790 GHz|
10d 10d
M1 | ML
586 :
Ta D1 2.860 dBrm - — T — I oa 30 dBm PR R )
D2 -3.140 denm \k; ﬂﬂ""’"ku I T 1 PR P P )!WWAH i D2 -2.770 damgq iy fressy 4 WL\)“"R
-10 d J L -10 d J k
20 d ] k\l' 20 d JJJ \\
o ﬂﬂ {J \% o ,/d Yl\«
|48- B e o AT v v
-50 di -50 di
-60 -60
CF 5.885 GHz 1001 pts Span 40.0 MHz CF 5.885 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result | Type | Ref | Trc | X-value | Y-value |__Function | Function Result |
1 5.883761 GHz 2.86 dem 1 5.886279 GHz 3.23 dém
5.877408 GHz -5.35 dém 1 5.877408 GHz -5.16 dem
15,185 MHz 0.78 dB. 1 15,185 MHz 1.32 dB
)

asuring...
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Report No.: 2470803R

D DEKRA

802.11be / 20MHz / Ant.1 / 5845MHz / Ch169

802.11be / 20MHz / Ant.2 / 5845MHz / Ch169

Spectrum L Spectrum L
Ref Level 30.00 dBm  Offset 4.10 dB @ RBW 100 kHz Ref Level 30.00 dBm  Offset 4.10 dB @ RBW 100 kHz
o Att 40dB  SWT  56.9 ps @ VBW 300 kHz _Mode Auto FFT o Att 40dB  SWT  56.9 ys @ VBW 300 khz _Mode Auto FFT
[@ 1Pk View [@ 1Pk View
D3[1] 1.35 dB| D3[1] -0.17 dB|
16.6030 MHz| 17.2830 MHz|
20d M1[1] 1.96 dBm| 20d M1[1] 2.41 dBm
5.8474780 GHz 5.8474780 GHz|
10d 10d
M1 | M1
[ aBm——0t 1950 dem: — o ¥ o D1 2.410 dBrm i - I
02 4040 dom e oo b e T “w\r@ FR—— ﬁM/v W P T e L Y
-10 d l ] -10 d ,
20 d j \ 20 d /
-30 d / \ -30 d /
hdBm kv Ty ST 4.5 W (T TR
-50 di -50 di
-60 -60
CF 5.845 GHz 1001 pts Span 40.0 MHz CF 5.845 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result | Type | Ref | Trc | X-value | Y-value |__Function | Function Result |
1 1 5.847478 GHz 1.96 dBm M1 1 5.847478 GHz 2.41 dem
M2 1 5.836228 GHz -5.71 dém M2 1 5.836268 GHz -3.64 dém
D3| M2 1 16,603 MHz 1.35 dB D3| M2 1 17,283 MHz -0.17 db
)i " Measuring...

|

Measuring...

802.11be / 20MHz / Ant.1 / 5865MHz / Ch173

802.11be / 20MHz / Ant.2 / 5865MHz / Ch173

Spectrum L Spectrum L
Ref Level 30.00 dBm  Offset 4.10 dB @ RBW 100 kHz Ref Level 30.00 dBm  Offset 4.10 dB @ RBW 100 kHz
o Att 40dB  SWT  56.9 ps @ VBW 300 kHz Mode Auto FFT o Att 40dB  SWT  56.9 ps @ VBW 300 kHz Mode Auto FFT
[@ 1Pk View [@ 1Pk View
D3[1] 0.91 dp)| D3[1] 0.36 db)|
17.5820 MHz| 17.5820 MHz|
20d M1[1] 2.49 dBm 20d M1[1] 2.77 dBm
5.8637210 GHz| 5.8662390 GHz|
10d 10d
M1 M1
o di D1 2.490 dBm: —T I 0 D1 2.770 dBm n - N s s
T 2 i1z 3
o2 2 b0 s T T IS il A 02 3,230 g e e e T A AT T rn\
-10 d ] -10 d ] \
20 d / 20 d / \
-30 d / -30 d h/ \
sy S o -
-50 di -50 di
-60 -60
CF 5.865 GHz 1001 pts Span 40.0 MHz CF 5.865 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc X-value Y-value Function Function Result Type | Ref | Trc X-value Y-value Function Function Result
f I I i i I f I I i i I
M1 1 5.863721 GHz 2.49 dem M1 1 5.866239 GHz 2.77 dém
M2 1 5.856209 GHz -4.87 dém M2 1 5.856209 GHz -4.92 dém
D3| M2 1 17,582 MHz 0.91 dB. D3| M2 1 17,582 MHz 0.36 dB.
)i " Measuring... Qi 4 )i " Measuring... 4

802.11be / 20MHz / Ant.1 / 5885MHz / Ch177

802.11be / 20MHz / Ant.2 / 5885MHz / Ch177

Spectrum L Spectrum L
Ref Level 30.00 dBm  Offset 4.10 dB @ RBW 100 kHz Ref Level 30.00 dBm  Offset 4.10 dB @ RBW 100 kHz
o Att 40dB  SWT  56.9 ps @ VBW 300 kHz _Mode Auto FFT o Att 40dB  SWT  56.9 ps @ VBW 300 kHz _Mode Auto FFT
[@ 1Pk View [@ 1Pk View
D3[1] ~2.39 dB| D3[1] ~1.21 dB|
17.0230 MHz| 16.3840 MHz|
20d M1[1] 2.64 dBm 20d M1[1] 3.03 dBm
5.8837210 GHz 5.8862390 GHz|
10d 10d
M1 M1 |
Ta D1 2.640 dBm irs T B — s 0 D1 3.030 dBm > - " -
o
P et ,fuwﬂ@\rw el Sl 2 24 mn.w' L i W@\WWMJ«\ - nw,@é’%‘
-10 d 10 } \
20 d 20 d / \
-30 d -30 d I/ \
i — A0 AT
-50 di -50 di
-60 -60
CF 5.885 GHz 1001 pts Span 40.0 MHz CF 5.885 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result | Type | Ref | Trc | X-value | Y-value |__Function | Function Result |
1 1 5.883721 GHz 2.64 dém M1 1 5.886239 GHz 3.03 dem
M2 1 5.876249 GHz -2.50 dém M2 1 5.876249 GHz -3.04 dém
D3| M2 1 17,023 MHz -2.39 db D3| M2 1 16,384 MHz -1.21 dB
)i " Measuring... 4 )i |

Measuring...
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Report No.: 2470803R

D DEKRA

802.11be / 80MHz / Ant.1 / 5855MHz / Ch171

802.11be / 80MHz / Ant.2 / 5855MHz / Ch171

Spectrum

(=]

Ref Level 30.00 dBm
lo_Att 40 dB

Offset
SWT

4.10 dB

°
189.6 ys @

RBW 100 kHz
VBW 300 kHz

Mode Auto FFT

[@ 1Pk View

D3[1] -0.90 dB)

75.560 MHz

M1[1] -2.69 dBm)|

5.852440 GHz|

M1

D1 -2.690

B

M2

LA

a4

e

D2 -8

90 derE L4l

L bl

A

50 di

tety 7 T

-60 di

CF 5.855 GHz

1001 pts

Span 160.0 MHz

Marker
X-value |

Y-value |

Function | Function Result |

Type | Ref | Trc |
M1 1 5.85244 GHz
5.81722 GHz
75.56 MHz

M2 1
D3 M2| 1

-2.69 dBém
-9.34 dém
-0.90 db

i

| Measuring...

24 15:10:15

Spectrum

)

Ref Level 30.00 dBm
lo_Att 40 dB

Offset
SWT

4.10 dB

°
189.6 ys @

RBW 100 kHz
VBW 300 kHz

Mode Auto FFT

[@ 1Pk View

D3[1] -0.41 dp|

75.560 MHz

M1[1] -2.71 dBm)|

5.858680 GHz|

M1

D1 -2.710 dem

M2
D2 -8.710 df i L

L

i

LL bl

IisE

ML

20 di

30 df

240l

50 di

-60 di

CF 5.855 GHz

1001 pts

Span 160.0 MHz

Marker

Type | Ref | Trc | X-value |

Y-value |

Function | Function Result |

M1 1
M2 1
D3 M2| 1

5.85868 GHz
5.81722 GHz
75.56 MHz

-2.71 dém
-9.96 dBm
-0.41 db

" Measuring... |

15:11:24

802.11be / 160MHz / Ant.1 / 5815MHz / Ch163

802.11be / 160MHz / Ant.2 / 5815MHz / Ch163

Spectrum L Spectrum L
Ref Level 30.00 dBm  Offset 4.10 dB @ RBW 100 kHz Ref Level 30.00 dBm  Offset 4.10 dB @ RBW 100 kHz
o Att 40dB  SWT  360.3 ps @ VBW 300 kHz _Mode Auto FFT o Att 40dB  SWT  360.3 ps @ VBW 300 kHz _Mode Auto FFT
[@ 1Pk View [@ 1Pk View
D3[1] ~1.30 dB| D3[1] 0.31 dp)|
155.480 MHz| 154.530 MHz|
20d M1[1] -5.52 dBm| 20d M1[1] -4.76 dBm|
5.812440 GHz| 5.812440 GHz|
10d 10d
0 df T 0 di ot
" D1 -5.520 dBm—p> — D1 4760 dBm— -
= D2 -11.520 By = D2 -10.760 d&ﬂﬁﬁﬁﬁw‘“
e [mf
20 d [ l 20 d [ l
-30 d -30 d
o \ NJ lh Ll ekt \ }JJ lM
Pt gl Ry o Ly T e L R R A T T
-50 di -50 di
-60 -60
CF 5.815 GHz 1001 pts Span 320.0 MHz CF 5.815 GHz 1001 pts Span 320.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result | Type | Ref | Trc | X-value | Y-value |__Function | Function Result |
M1 1 5.81244 GHz -5.52 dém M1 1 5.81244 GHz -4.76 dem
M2 1 5.7373 GHz -11.89 dem M2 1 5.73826 GHz -12.79 deém
D3| M2 1 155.48 MHz -1.30 d D3| M2 1 154,53 MHz 0.31 dB
)i " Measuring... 4 )i | Measuring... 4
Date: 5.0CT.2024 15:13:47 Date: 5.0CT.2024 15:12:47
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Report No.: 2470803R

D DEKRA

Appendix C. Test Result of Maximum Conducted Output Power

<2TX, NSS1 for 5GHz U-NII 4>

. Maximum Conducted Output Power o E.IR.P E.IR.P
Modulation rm‘;ezr;cy (dBm) ?;(Bi)a'" Power Limit
Ant. 1 Ant. 2 Total (dBm) (dBm)
5845 12.560 12.640 15.610 2.610 18.220 30.000
(U-NII-3~4) ' ' ' ' ' '
802.11a 5865 12.510 12.720 15.627 2610 18237 | 30.000
5885 12.640 12.780 15.721 2.610 18.331 30.000
5845 12.360 12.610 15.497 2.610 18.107 30.000
802.11be (U-NII-3~4)
(20 MHz) 5865 12.440 12.730 15.598 2.610 18.208 30.000
5885 12.490 12.860 15.689 2.610 18.299 30.000
802.11be (40 U E?I3§~4) 12.860 12.910 15.895 2.610 18.505 30.000
MH
2) 5875 12.360 12.540 15.461 2.610 18.071 30.000
802.11be (80 5855
MHz) (UNII-3~4) 12.550 12.740 15.656 2.610 18.266 30.000
802.11be 5815
(160 MHz) (U-NII-3~4) 12.520 12.780 15.662 2.610 18.272 30.000
TEL : +886-3-582-8001 Page Number 11 of 34
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D DEKRA

<2TX, NSS 2 for 5GHz U-NII 4>

F Maximum Conducted Output Power e G E.IR.P E.I.R.P
Modulation "(a&ll’_lezr;cy (dBm) ?;‘Bi)a'n Power Limit
Ant. 1 Ant. 2 Total (dBm) (dBm)
5845
12.270 12.560 15.428 2.610 18.038 30.000
802.11be (U-NII-3~4)
(20 MHz) 5865 12.360 12.600 15.492 2.610 18.102 30.000
5885 12.510 12.690 15.611 2.610 18.221 30.000
5835
802.11be (40 (U-NII-3~4) 12.730 12.970 15.862 2.610 18.472 30.000
MH
2) 5875 12.310 12.530 15.432 2.610 18.042 30.000
802.11be (80 5855
12. 12.7 15.641 2.61 18.251 i
MHz) (U-NII-3~4) 530 30 5.6 610 8.25 30.000
802.11be 5815
124 12.77 15.64 2.61 18.2 i
(160 MHz) (U-NII-3~4) 90 0 5.643 610 8.253 30.000
TEL : +886-3-582-8001 Page Number 12 of 34
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Appendix D. Test Result of Maximum Power Spectral Density

<2TX, NSS1>
Power Spectral Density EIRP
Modulation Fr((al\q/ll;ezr;cy (dBm/MHz) (dBm/MHz) Result
Ant. 1 Ant. 2 Total Total Limit
5845
-1. -1, 7.04 12.54 14. P
(U-NII-3~4) 38 08 0 5 00 ass
802.11a 5865 -1.01 -0.74 7.40 12.90 14.00 Pass
5885 -0.84 -0.67 7.51 13.01 14.00 Pass
. Power Spectral Density EIRP
Modulation ”(j\‘jl‘;fz’;cy (dBm/MHz) (dBm/MHz) Result
Ant. 1 Ant. 2 Total Total Limit
5845
0.22 0.45 543 10.93 14.00 P
(U-NII-3~4) ass
802.11be (20 MHz) 5865 0.92 1.07 6.09 11.59 14.00 Pass
5885 0.98 1.11 6.14 11.64 14.00 Pass
Power Spectral Density EIRP
Modulation Frf&i’;” (dBm/MHz) (dBm/MHz) Result
Ant. 1 Ant. 2 Total Total Limit
5835 -1.68 -1.66 3.43 8.93 14.00 Pass
802.11be (40 MHz) | (U-NII-3~4)
5875 -1.28 -1.26 3.83 9.33 14.00 Pass
. Power Spectral Density EIRP
Modulation r?&l:_'ezr;cy (dBm/MHz) (dBm/MHz) Result
Ant. 1 Ant. 2 Total Total Limit
802.11be (80 MHz) 5855 -5.50 -5.23 -0.24 5.26 14.00 Pass
' (U-NII-3~4) | ' | ' |
Power Spectral Density EIRP
Modulation Frmfz“)‘:y (dBm/MHz) (dBm/MHz) Result
Ant. 1 Ant. 2 Total Total Limit
802.11be (160 MHz) 5815 -7.12 -7.05 -1.96 3.54 14.00 Pass
(U-NII-3~4)
TEL : +886-3-582-8001 Page Number 13 of 34
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802.11a/Ant.1/ 5845MHz / Ch169

802.11a / 20MHz / Ant.2 / 5845MHz / Ch169

Spectrum o Spectrum o
Ref Level 30.00 dBm Offset 4.10 dB @ RBW 1 MHz Ref Level 30.00 dém Offset 4.10 dB @ RBW 1 MHz
| Att 40 dB SWT 5.7 ps @ VBW 3 MHz Mode Auto FFT | Att 40 dB SWT 5.7 ps @ VBW 3 MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1rm AvgPwr (@ 1rm AvgPwr
m1[1] -1.38 dBm| m1[1] -1.08 dBm|
5.84728130 GHz 5.84624660 GHz
20 d 20 d
10 df 10 df
od M1 o i
[ R P N
-10 di / \ -10 di / \
-20 d / \ -20 d / \
- / h - / \
N Froem
-50 d -50 d
-60 df -60 df
CF 5.845 GHz 30001 pts Span 40.0 MHz CF 5.845 GHz 30001 pts Span 40.0 MHz
v v
Read: Read:
D cady WNRRRENND WO i D cady WNRRRENND WO i
Date: 5.0CT.2024 11:08:21 Dates 5.0CT.2024 11:10:36
Spectrum ] = Spectrum ] =
Ref Level 30.00 dBm Offset 4.10 dB @ RBW 1 MHz Ref Level 30.00 dém Offset 4.10 dB @ RBW 1 MHz
| Att 40 dB SWT 5.7 ps @ VBW 3 MHz Mode Auto FFT | Att 40 dB SWT 5.7 ps @ VBW 3 MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1rm AvgPwr (@ 1rm AvgPwr
m1[1] -1.01 dBm| m1[1] -0.74 dBm|
5.86356940 GHz 5.86618400 GHz
20 d 20 d
10 df 10 df
M1 M1
od P od [
L ] [ e
-10 di / \ -10 di / \
-20 d / \ -20 d / \
-30 di _/ L -30 di / \
=4 —_— [=4etem
-50 d -50 d
-60 df -60 df
CF 5.865 GHz 30001 pts Span 40.0 MHz CF 5.865 GHz 30001 pts Span 40.0 MHz
v v
Read: Read:
cady WNRRRENND WO i cady WNRRRENND WO i
Date: 5.0CT.2024 11:14:06 Date: 5.0CT.2024 11:1
Spectrum o Spectrum o
Ref Level 30.00 dBm Offset 4.10 dB @ RBW 1 MHz Ref Level 30.00 dém Offset 4.10 dB @ RBW 1 MHz
|& Att 40de SWT 5.7 ps @ VBW 3 MHz Mode Auto FFT |& Att 40de SWT 5.7 ps @ VBW 3 MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Rm AvgPwr (@ 1Rm AvgPwr
m1[1] -0.84 dBm| m1[1] -0.67 dBm|
5.88416670 GHz 5.88408540 GHz
20 d 20 d
10 df 10 df
M1 M1
od od L~
F—
L~ N L] —
-10 d / \ -10 d / \
-20 d / \ -20 d / \
-30 d / \ -30 d J \
=4 e |-40-ttem. S ——
-50 di -50 di
-60 df -60 df
CF 5.885 GHz 30001 pts Span 40.0 MHz CF 5.885 GHz 30001 pts Span 40.0 MHz
D Ready [TTITTIITE] 4 i Ready WRNNNERRD WO
Date: 5.0CT.2024 11:17:31

: 5.0CT.2024

11:17:05

Y
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Report No.: 2470803R

D DEKRA

802.11be / 20MHz / Ant.1 / 5845MHz / Ch169

802.11be / 20MHz / Ant.2 / 5845MHz / Ch169

Spectrum n%: Spectrum n%:
Ref Level 30.00 dBm  Offset 4.10 dB @ RBW 1 MHz Ref Level 30.00 dBm  Offset 4.10 dB @ RBW 1 MHz
o Att 40de SWT  57us @ VBW 3MHz Mode Auto FFT o Att 40de SWT  57ps @ VBW 3MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Rm AvgPwr (@ 1Rm AvgPwr
m1[1] 0.22 dBm| m1[1] 0.45 dBm|
5.84443470 GHz| 5.84431870 GHz|
20 di 20 di
10d 10d
M1 M1
0 di ¥y ] 0 di
"] N
-10 di //‘/ \ -10 di / \
-20 di / \ -20 di / \
- J \ - J \
4 ~-40-etem-
-50 -50
60 d -50 df
CF 5.845 GHz 30001 pts Span 40.0 MHz CF 5.845 GHz 30001 pts Span 40.0 MHz
—
) Ready [T 4 )

Date: 5.0CT.2024 12:28:34

Ready

LLLLLEEL]) a

Date:

A
5.0CT.2024 12:27:59

802.11be / 20MHz / Ant.1 / 5865MHz / Ch173

802.11be / 20MHz / Ant.2 / 5865MHz / Ch173

Spectrum n%: Spectrum n%:
Ref Level 30.00 dBm Offset 4.10 dB @ RBW 1 MHz Ref Level 30.00 dBm Offset 4.10 dB @ RBW 1 MHz
|» Att 40de  SWT 5.7ps @ VBW 3 MHz Mode Auto FFT |» Att 40de  SWT 57 ps @ VBW 3 MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 1Rm AvgPwr [@ 1Rm AvgPwr
M1[1] 0.92 dBm M1[1] 1.07 dBm|
5.86610130 GHz 5.86400540 GHz
20 dl 20 dl
10 di 10 di
M1 M1
od ] - od o
=]
-10 di / \ -10 di / \
-20 di / \ -20 di / \
-30 d -30 d
4 / \ S /
-50 di -50 di
-60 di -60 di
CF 5.865 GHz 30001 pts Span 40.0 MHz CF 5.865 GHz 30001 pts Span 40.0 MHz
— —
) Ready WNRNRNERD W6 4 ) Ready WNRNRNERD W6
Date: 5.0CT.2024 12:33:29

Date: 5

e:

.OCT.2024

i
12:32:51

802.11be / 20MHz / Ant.1 / 5885MHz / Ch177

802.11be / 20MHz / Ant.2 / 5885MHz / Ch177

Spectrum n%: Spectrum n%:
Ref Level 30.00 dBm Offset 4.10 dB @ RBW 1 MHz Ref Level 30.00 dBm Offset 4.10 dB @ RBW 1 MHz
|» Att 40de  SWT 5.7ps @ VBW 3 MHz Mode Auto FFT |» Att 40de  SWT 57 ps @ VBW 3 MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 1Rm AvgPwr [@ 1Rm AvgPwr
M1[1] 0.98 dBm M1[1] 1.11 dBm|
5.88277210 GHz 5.88630800 GHz
20 dl 20 dl
10 di 10 di
M1 M1
0 di Lo 0 di X
m— | ~——— ——
-10 di / \ -10 di / \
-20 di / \ -20 di / \
-30 d / \ -30 d / \
[=+0dB — [=48-dBm-
-50 di -50 di
-60 di -60 di
CF 5.885 GHz 30001 pts Span 40.0 MHz CF 5.885 GHz 30001 pts Span 40.0 MHz
— —
)| Read )| Read
eady WNRNRNERD W6 4 eady WNNRRNNRD WO Y
Date: 5.0CT.2024 12:34:04 Date: 5.0CT.2024 12:34:29
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